Agroparts: www.HARDI-INTERNATIONAL .com

IN REPAIR KIT 72180900

*420965

281606

PUMP - 603
AO41-HIN, 28:05:13
Date 02.07.2013 12:49
(>

g% - 420943

/ ] 110133

S

P 334320 POLY (STD)—~——
(242152 EPDM)
(242215 VITON)
*330024
« - ITEMS INCLUDED *330024
421228

190013

, M’-—mozm

460261 ﬁ@/%

T;72095300

[

’ ﬂy///////

%

COMPLETE PUMPS
821624 - PUMP ONLY
10395803 - WITH PTO & DAMPER

COMPLETE ASSEMBLIES

*33511200 POLY (STD)—,

*33511200/POLY (STD) —\
(240015 NITRIL)

——FOR DIRECTPTO
COUPLING DRIVE.

194839 (PTO DRIVE) ;
WHOLEGOODS ITEMS 16092700 (GAS ENGINE DIRECT DRIVE) %

*471122—L—‘%
&
,{,%

*330013 ; \*7

y
160027 —

(240015 NITRIL)

721 80600—|

*330013——mm

160027—0“( ‘ \
AW s

\

N

%W%%%
|

¥

S

72180600

WITH
—MOUNTING
BASE

421002

42078@

S5

%y

4

460364

72180800

420862

160031

WITH GAS
ENGINE DRIVE
(BELT DRIVE ONLY)

- AO4




PUMP - 603

Agroparts: wvw.HARDI-INTERNATIONAL .com

AO041-HIN, 28:05:13
Date

02.07.2013

12:49

parts-n° oiﬁif description

110133 1| VALVE CHAMBER MOD 600 PAINTED

140055 1| CRANK SHAFT, MODEL 600

140066 1| CRANK SHAFT, MODEL 600/4

160016 1|DUST PLATE

160027 1| DIAPHRAGM UPPER DISC 500-600

160031 1|BASE PLATE MODEL 500-600

190013 1| CHAIN 35XL=800

194839 1|]ANGLE IRON FOOT, M 500-600 RED

210011 1|SEAL FELT D39/23 X 4

210022 1|BEARING BALL 6205

210033 1| BEARING BALL 6007

240015 1|DIAPHRAGM MODEL 500-600 NITRIL

242152 1]O-RING D18.2X3 EPDM

242215 1]O-RING D18X3 VITON

280011 1|GREASE NIPPLE 1/8' H TR

280044 1|KEY HEXAGON W6 3/16'

281606 1]1S-HOOK GALVANIZED

330013 1|0O-RING D15/D10X2.5 F.3/8"NUT

330024 1|0O-RING D41,1/D34.5 X 3,5

334320 1]10-RING D18X3 POLYURETHANE

410281 1|BOLT HEX 8.8 DEL M6X25

420733 1|BOLT HEX 8.8 DEL M8X40

420781 1|BOLT HEX 8.8 DEL M8X50

420862 1|BOLT HEX 8.8 DEL M10X1lé6 FT

420943 1|BOLT HEX 8.8 DEL M10X50

420965 1IM10X40 MACHINE SCREW STAINLESS

421002 1|BOLT HEX 8.8 DEL M10X30 FT

421226 1|BOLT HEX 8.8 DEL M10X45

450612 1] SCREW M10X16 POINTED

460261 1|INUT HEX M6X1/LOCK

460342 1|NUT HEX M10

460364 1|NUT HEX M8 GALV.

471122 1|WASHER D20/D10.5X2 SS

728146 1|VALVE (FOR 361 (726890/707932)

821624 1|PUMP 603/7 W. FOOT TAPERED SHA
10395803 1|PUMP 603" €/W PTO 540 RPM
16092700 1|PUMP MOUNT PLATE TALL 500/600
28021800 14KEY HEXAGON 8MM FOR M10
33511200 1| DTAPHRAGM 500-603 PUR 2006
45000800 1] BOLT ROUND M10X25
72095300 1)COUPLING 1-3/8' X 25, PAINTED
72180600 1] CONNECTING ROD FOR 503-603 M10
72180800 1| PUMP HOUSING 603 RED W/BOLTS
72180900 1| DIAPHRAGM COVER MOD. 600

1

75073200

PUMP KIT 603mm 06




